
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 5 
[...]
Figure 11: Transect 4- Upstream 



 

Figure 12: Transect 5- Downstream 



 

Figure 13: Transect 5- Upstream 



 

Figure 14: Site Location-1 



 

Figure 15: Site Location-2 



 

 

 

 

 

Attachment N 

 

Design Calculations 



*Design to maintain MLSS concentration in aeration basin between 4,000 mg/L and 10,000 mg/L
*Calculate RAS rate by usign a mass balance of the aeration tank

0.27 MGD
1.071 MGD
4,000 mg/L

12,000 mg/L
0.133875 MGD Q*X/(XR-X); M&E 5th Ed. Eq. 8-42

0.5355 MGD QPEAK*X/(XR-X); M&E 5th Ed. Eq. 8-42

0.40 MGD QO + RAS
10 days per TCEQ §217.157(d)(2)(b) max is 25 days
35 lbBOD5/d/1,000 ft3 per TCEQ §217.154(b)(2) Figrue 30 "Conventional Activated"

19,140 ft 3

4
65 ft

12.2 ft
11.2 ft (Usually between 10' and 30')

35,344 ft3

65 ft
11.2 ft

26,508 ft3 per TCEQ 217.153(c) Redundancy required if greater than 0.4 MGD

1.63 lbs O2 / lb BOD5 = (1.2 * BOD 5  + 4.3 * NH 3 -N) / BOD 5  TCEQ 217 217.155 (a)(3) Equation F.2
2.2 lbs O2 / lb BOD5 per TCEQ §217.155 (a)(3)

732 scfm = (O 2 R * BOD 5 ) / (WOTE * 0.23 * 0.075 * 1440) TCEQ 217 217.155 (b)(2)C) Equation F.4

18% tceq 217.155 (b)(2)(A)(iii)
45% Coarse  bubble = .65  Fine bubble = .45 | tceq 217.155  (b)(2)(B)(i)
1.00 Pulled from TCEQ 217.155(b)(2)(D)

*Design based on volume of aeration tank
0.264 Mgal

0.0264 MGD = V R / θ A ; per Metcalf and Eddy 5th Edition Equation 8-32

227,103 lb/d = WAS*SG; waste activated sludge rate multiplied by the specific gravity of sludge solids

80%
40%

20,000 mg/L per TCEQ §217.249(t)(4)(A)
40 days Figure: 30 TCEQ §217.249(t)(4)(B); for an average of 20 ° C
0.3 lb VSS/ft3-d
2%

669.91 ppd = BOD 5  * Q DES
456 ppd = Mass of Influent Solids  * [1-(%VS*%VSD)]
563 ppd = (Mass of Influent Solids  + Mass of Digested Solids) / 2

22,509 lb = Average Solids * SRT
18,041 ft 3 = Total Solids / MLSS Concentration

3
65 ft

12.2 ft
11.2 ft

26,869 ft3

200,979 gal
26,869

40% per Metcalf and Eddy 5th Edition Table 13-44 (38%-50%)
214 lb VSS red/day
2.3 kg O2/kg VSS per Metcalf and Eddy 5th Edition Table 13-44
222 kg O2/day

1.204 kg/m3 @ 20˚ C
794 m3 air/day
10%
5.5 m3/min
7.3 ft3/min*1000ft3

100% Flow 75% Flow 50% Flow 25% Flow
670 502 335 167
456 342 228 114

22,777 17,083 11,388 5,694
2,731 2,048 1,366 683

1,200 gal/day/ft2 per TCEQ §217.154(c)(1)
1.8 hours per TCEQ §217.154(c)(1)

20,000 gal/day/ft per TCEQ Ch. 217.152 (d)(4)
893 ft 2 TCEQ 217.164 (E) Equation F.8
895 ft 2 TCEQ 217.164 (E) Equation F.10
54 ft

2
38 ft
12 ft

239 ft
2,268 ft2

27,219 ft3

38 ft per TCEQ 217.153(c) Redundancy required if greater than 0.4 MGD
12 ft

1,134 ft2

119 ft
13,609 ft3

20 min per TCEQ 217.281(b)(1)
1

10 ft
10 ft
20 ft

2000 ft3

20.11428571 min
Volume

Detention Time

WAS

Aeration Basins

RAS

Phase 1

Aerobic Digester
% of Volatile Solids (%VS)

% Volatile Solids Destroyed in Digestion (%VSD)
MLSS Concentration

Minimum Solids Retention Time (SRT)

Aeration Basin in Service with Largest Length
Largest Aeration Basin's Side Water Depth

Total Aeration Basin Volume with Largest AB out of Service (VR)

Clean water transfer efficiency
Clean water transfer efficiency adjustment based on diffuser

Correction Factor

Density of Air
Volume of Air Required per Day

Oxygen Transfer Efficiency
Air Flow Rate
Air Loading

Maximum Weir Loading
Minimum Required Surface Area (Overflow)

Minimum required Surface Area (Detention Time)
Minimum Required Weir Length

Pounds Influent BOD5 (lb/d)
Pounds of Digested Dry Sludge Produced (lb/d)

Pounds of Wet Sludge Produced (lb/d)
Gallons of Wet Sludge Produced (gpd)

Clarifier

Solids Generated

Digester Basin Volume to Add
Digester Basin Volume to Add

Daily Sludge Production Rate

Waste Sludge Flowrate from Aeration Basin, Average Flow
Provided Aeration Basin Volume (VR)

% Volatile Solids Destroyed in Degestion (%VSD)
Total Mass Reduced

Oxidation of VSS
Oxygen Required

Solids Loading
Digester Percent Solids
Mass of Influent Solids
Mass of Digested Solids

Average Solids in Digester
Total Solids in Digester Based on SRT
Minimum Required Digester Volume

Number of Digester Basins to Add
Digester Basins Length

Side Water Depth

Total Digester Basin Volume

Digester Basins Width

Number of Clarifiers to Add
Clarifier Diameter

Side Water Depth of Clarifier
Total Weir Length

Mixed Liquor Suspended Solids (X)
Influent Peak Flow Rate to Aeration Tank (QPEAK)
Influent Design Flow Rate to Aeration Tank (QO)

Maximum Overflow Rate @ Peak Flow
Minimum Detention Time @ Peak Flow

Design Sludge Retention Time (θA)
Design Flow for Aeration Basins

Return Sludge Flow at Peak Flow (RAS)
Return Sludge Flow at Design Flow (RAS)

Return Activated Sludge Suspended Solids (XR)

Aeration Basin Width
Aeration Basin Length

Number of Aeration Basins to Add

Required Minimum Volume
Organic Loading Rate

Calculated Air Flowrate

Oxygen Requirement (O2R)
Calculated Oxygen Required

Total Provided Aeration Basin Volume

Side Water Depth of Aeration Basin

Number of Parallel Channels
Width
Depth
Length

Total Clarifier Surface Area
Total Clarifier Volume

Chlorine Contact Basin
Minimum Detention Time at Peak Flow

Clarifier in Service with Largest Diameter
Side Water Depth of Largest Clarifier

Total Surface Area with Largest Clarifier out of Service
Total Weir Length with Largest Clarifier out of Service

Total Volume with Largest Clarifier out of Service



*Design to maintain MLSS concentration in aeration basin between 4,000 mg/L and 10,000 mg/L
*Calculate RAS rate by usign a mass balance of the aeration tank

0.53 MGD
2.12415 MGD

4,000 mg/L
12,000 mg/L

0.26551875 MGD Q*X/(XR-X); M&E 5th Ed. Eq. 8-42
1.062075 MGD QPEAK*X/(XR-X); M&E 5th Ed. Eq. 8-42

0.80 MGD QO + RAS
10 days per TCEQ §217.157(d)(2)(b) max is 25 days
35 lbBOD5/d/1,000 ft3 per TCEQ §217.154(b)(2) Figrue 30 "Conventional Activated"

37,962 ft 3

2
65 ft

12.2 ft
11.2 ft (Usually between 10' and 30')

53,016 ft3

65 ft
11.2 ft

43,578 ft3

1.63 lbs O2 / lb BOD5 = (1.2 * BOD 5  + 4.3 * NH 3 -N) / BOD 5  TCEQ 217 217.155 (a)(3) Equation F.2
2.2 lbs O2 / lb BOD5 per TCEQ §217.155 (a)(3)

1,006 scfm = (O 2 R * BOD 5 ) / (WOTE * 0.23 * 0.075 * 1440) TCEQ 217 217.155 (b)(2)C) Equation F.4

18% tceq 217.155 (b)(2)(A)(iii)
65% Coarse  bubble = .65  Fine bubble = .45 | tceq 217.155  (b)(2)(B)(i)
1.00 Pulled from TCEQ 217.155(b)(2)(D)

*Design based on volume of aeration tank
0.397 Mgal

0.0397 MGD = V R / θ A ; per Metcalf and Eddy 5th Edition Equation 8-32

340,654 lb/d = WAS*SG; waste activated sludge rate multiplied by the specific gravity of sludge solids

80%
40%

20,000 mg/L per TCEQ §217.249(t)(4)(A)
40 days Figure: 30 TCEQ §217.249(t)(4)(B); for an average of 20 ° C
0.3 lb VSS/ft3-d
2%

1,329 ppd = BOD 5  * Q DES
903 ppd = Mass of Influent Solids  * [1-(%VS*%VSD)]

1,116 ppd = (Mass of Influent Solids  + Mass of Digested Solids) / 2
44,643 lb = Average Solids * SRT
35,781 ft 3 = Total Solids / MLSS Concentration

1
65 ft

12.2 ft
11.2 ft

9,025 ft3

67,508 gal
35,894

40% per Metcalf and Eddy 5th Edition Table 13-44 (38%-50%)
425 lb VSS red/day
2.3 kg O2/kg VSS per Metcalf and Eddy 5th Edition Table 13-44
440 kg O2/day

1.204 kg/m3 @ 20˚ C
1575 m3 air/day
10%
10.9 m3/min
43.0 ft3/min*1000ft3

100% Flow 75% Flow 50% Flow 25% Flow
1,329 996 664 332
903 678 452 226

45,174 33,881 22,587 11,294
5,417 4,062 2,708 1,354

1,200 gal/day/ft2 per TCEQ §217.154(c)(1)
1.8 hours per TCEQ §217.154(c)(1)

20,000 gal/day/ft per TCEQ Ch. 217.152 (d)(4)
1,770 ft 2 TCEQ 217.164 (E) Equation F.8
1,775 ft 2 TCEQ 217.164 (E) Equation F.10
106 ft

1
38 ft
12 ft

358 ft
3,402 ft2

40,828 ft3

38 ft
12 ft

2,268 ft2

239 ft
27,219 ft3

20 min per TCEQ 217.281(b)(1)
1

10 ft
10 ft
20 ft

4000 ft3

20.28331333 min

Phase 2

Volume
Detention Time

Clean water transfer efficiencety
Clean water transfer efficiency adjustment based on diffuser

Correction Factor

Total Provided Aeration Basin Volume (VR)

Calculated Oxygen Required
Oxygen Requirement (O2R)

Calculated Air Flowrate

RAS

Influent Design Flow Rate to Aeration Tank (QO)
Influent Peak Flow Rate to Aeration Tank (QPEAK)

Mixed Liquor Suspended Solids (X)
Return Activated Sludge Suspended Solids (XR)

Return Sludge Flow at Design Flow (RAS)
Return Sludge Flow at Peak Flow (RAS)

Aeration Basins
Design Flow for Aeration Basins

Design Sludge Retention Time (θA)
Organic Loading Rate

Required Minimum Volume

Number of Aeration Basins to Add
Aeration Basin Length
Aeration Basin Width

Aeration Basin in Service with Largest Length
Largest Aeration Basin's Side Water Depth

Total Aeration Basin Volume with Largest AB out of Service (VR)

Side Water Depth of Aeration Basin

% of Volatile Solids (%VS)
% Volatile Solids Destroyed in Digestion (%VSD)

MLSS Concentration
Minimum Solids Retention Time (SRT)

Solids Loading

WAS

Provided Aeration Basin Volume (VR)
Waste Sludge Flowrate from Aeration Basin, Average Flow

Daily Sludge Production Rate

Aerobic Digester

Minimum Required Digester Volume

Number of Digester Basins to Add
Digester Basins Length

Side Water Depth
Digester Basin Volume to Add

Digester Percent Solids
Mass of Influent Solids
Mass of Digested Solids

Average Solids in Digester
Total Solids in Digester Based on SRT

Digester Basins Width

Gallons of Wet Sludge Produced (gpd)

Density of Air
Volume of Air Required per Day

Oxygen Transfer Efficiency
Air Flow Rate
Air Loading

Digester Basin Volume to Add

% Volatile Solids Destroyed in Degestion (%VSD)
Total Mass Reduced

Oxidation of VSS
Oxygen Required

Total Digester Basin Volume

Solids Generated
Pounds Influent BOD5 (lb/d)

Pounds of Digested Dry Sludge Produced (lb/d)
Pounds of Wet Sludge Produced (lb/d)

Number of Parallel Channels
Width
Depth
Length

Total Weir Length
Total Clarifier Surface Area

Total Clarifier Volume

Chlorine Contact Basin
Minimum Detention Time at Peak Flow

Clarifier in Service with Largest Diameter
Side Water Depth of Largest Clarifier

Total Surface Area with Largest Clarifier out of Service
Total Weir Length with Largest Clarifier out of Service

Total Volume with Largest Clarifier out of Service

Minimum required Surface Area (Detention Time)
Minimum Required Weir Length

Number of Clarifiers to Add
Clarifier Diameter

Side Water Depth of Clarifier

Clarifier
Maximum Overflow Rate @ Peak Flow
Minimum Detention Time @ Peak Flow

Maximum Weir Loading
Minimum Required Surface Area (Overflow)



 

 

 

 

 

Attachment O 

 

Solids Management Plan 



Pecan Hill Wastewater Treatment Facility 

Solids Management Plan 

 

Design Calculations of the Domestic Technical Report identifies an influent BOD strength of 300 mg/L. 

The first phase design flow capacity of this treatment facility is 0.27 MGD. This corresponds to a removal 

of 670 lbs. BOD/day (300 mg/L x 8.34 lbs./gallon x 0.27 MGD). The volatile solids in the sludge are 

estimated to have a 40% reduction in the aerobic digesters, therefore 60% solids would be remaining. 

Biosolids Production 

Percent Permitted Flow Lbs. BOD/Day 

Removed 

Lbs. Wet Sludge/Day 

(@2.0%) 

Gal. of Wet 

Sludge/Day 

100% 670 22,777 2,731 

75% 502 17,083 2,048 

50% 335 11,388 1,366 

25% 167 5,694 683 

 

Assuming influent BOD at average temperatures and a 40% volatile solids reduction in the Aerobic 

Digester at 100% of design flow, sludge would flow to the solids handling building at 2,731 gallons per 

day. The sludge would then be dewatered to an assumed 20% solids concentration bringing the total 

volume of wasted sludge to 546 gallons/day. The capacity of the proposed aerobic digester basins for the 

first phase is 200,979 gallons. The digested sludge will be transported by a TCEQ registered hauler and 

disposed of at a registered landfill. 

 

Design Calculations of the Domestic Technical Report identifies an influent BOD strength of 300 mg/L. 

The second phase flow capacity of this treatment facility is 0.53 MGD. This corresponds to a removal of 

1,329 lbs. BOD/day (300 mg/L x 8.34 lbs./gallon x 0.53 MGD). The volatile solids in the sludge are 

estimated to have a 40% reduction in the aerobic digesters, therefore 60% solids would be remaining.  

Biosolids Production 

Percent Permitted Flow Lbs. BOD/Day 

Removed 

Lbs. Wet Sludge/Day 

(@2.0%) 

Gal. of Wet 

Sludge/Day 

100% 1,329 45,174 5,417 

75% 996 33,881 4,062 

50% 664 22,587 2,708 

25% 332 11,294 1,354 

 

Assuming influent BOD at average temperatures and a 40% volatile solids reduction in the Aerobic 

Digester at 100% of design flow, sludge would flow to the solids handling building at 5,417 gallons per 

day. The sludge would then be dewatered to an assumed 20% solids concentration bringing the total 

volume of wasted sludge to 1,083 gallons/day. The capacity of the first and second phase proposed 

aerobic digester basins is 268,487 gallons. The digested sludge will be transported by a TCEQ registered 

hauler and disposed of at a registered landfill. 

 



 

 

 

 

 

Attachment P 

 

Wind Rose 





 

 

 

 

 

Attachment Q 

 

Copy of EPAY Voucher 







 

 

 

 

 

Attachment R 

 

Nearby CCN's  & WWTP's  





 
 
  

 
 
 

kimley-horn.com 260 E Davis Street, Suite 100, McKinney, TX 75069 469-301-2580 

 

July 30, 2025 
 
Ms. Francesca Findlay 
Texas Commission on Environmental Quality 
Water Quality Division Support Section   
Applications Review and Processing Team (MC 148) 
12100 Park 35 Circle Bldg. F 
Austin, Texas 78753 
   
RE: Application for Proposed Permit No. WQ0016848001 (EPA I.D. No. TX0148181) 
 Lavon Sanders Discharge, LLC. 
 CN606354439, RN112247275 

 
Dear Ms. Findlay: 
 
Thank you for your Notice of Deficiency letter dated July 18, 2025. We are responding to each 
numbered item from your letter: 

 
1. Please provide the mailing labels (Avery 5160) in a Word document.  

 
Response: The mailing labels (Avery 5160) in a Word document has been attached 
herein.  
 
 

2. Please provide the translated Spanish NORI 
 
Response: Spanish NORI has been attached herein.  
 

3. The following is a portion of the NORI which contains information relevant to your application. 
Please read it carefully and indicate if it contains any errors or omissions. The complete notice 
will be sent to you once the application is declared administratively complete.  

 
 
APPLICATION. Lavon Sanders Discharge, LLC, 14160 Parkway, Floor 5, Dallas, Texas 
75254, has applied to the Texas Commission on Environmental Quality (TCEQ) for 
proposed Texas Pollutant Discharge Elimination Systems (TPDES) Permit No. 
WQ0016848001 (EPA I.D. No. TX0148181) to the discharge of treated wastewater at a 
volume not to exceed a daily average flow of 530,000 gallons per day. The domestic 
wastewater treatment facility will be located approximately 0.70 miles northwest of the 
intersection of Farms-to-Market Road 983 and Brushy Creek Road, in the city of Red Oak, 
in Ellis County, Texas 75154. The discharge route will be from the plant site to PENDING 
TCEQ RWA REVIEW. TCEQ received this application on July 14, 2025. The permit 
application will be available for viewing and copying at Ennis Public Library, 501 West 
Ennis Avenue, Ennis, in Ellis County, Texas and prior to the date this notice is published 
in the newspaper. The application, including any updates, and associated notices, are 
available electronically at the following webpage:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
This link to an electronic map of the site or facility’s general location is provided as a public 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications


 
 
  

 
 
 

kimley-horn.com 260 E Davis Street, Suite 100, McKinney, TX 75069 469-301-2580 

 

courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-96.76503,32.493211&level=18 
 

 
Response: N/A  
 

4. The application indicates that public notices in Spanish are required. After confirming the 